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FR1 n71/20MHz / DFT-S OFDM
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26dB Bandwidth

Mode FR1 n71: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz SMHz 10MHz 10MHz 20MHz 20MHz
Mod. PI/2 BPSK QPSK PI/2 BPSK QPSK PI/2 BPSK QPSK
Lowest CH 5 5.16 9.43 9.49 18.66 18.62
Middle CH 4.69 4.77 9.85 9.39 18.62 18.78
Highest CH 4.87 4.7 9.31 9.43 18.62 18.58
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509D

FR1 n71/5MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

pectrum & pectrum &
Ref Level 23.70 dom  Offset 3.70 db = RBW 100 khz Reflevel 23.70 dom  Offset 3.70 dé & RBW 100 khz
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ML 1 6659 MHz 13.68 dBm ndé down 5,085 MHz M1 1 664,681 MHZ 13.09 dBm ndé down 5,165 MHzZ
T 1 662,933 MHZ -12.35 dam e 26.00 d8 T 1 662,823 MHZ -12.37 dam e 26.00 d8
T2 1 63,027 MHz -12.36 dm Q factor 130.7 T2 1 57,988 MHz -12.90 dam Q factor 128.7
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Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 680.29 MH2 13.03 dBm ndB down 4,695 MHz M1 1 679,221 MHz 13.63 d8m ndB down 4775 MHz
T 1 673,142 MH2 -13.40 dam nd2 26.00 d& 1 1 673,072 MHz -12.57 dam nd2 26.00 d&
T2 1 632,538 MHz -11.67 dam Q factor 144.9 T2 1 632,548 MHZ -12.56 dBm Q factor 142.2
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Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 695,88 MH2 13.43 d8m ndB down 4,875 MHz M1 1 696,829 MHz 13.73 d8m ndB down 4.705 MHz
TL 1 693,072 MHz -12.71 dém nd@ 26.00 d& T1 1 693,142 MHz -12,73 dm nd@ 26.00 dB
T2 1 697,948 MH2 -12.56 dBm Q factor 142.7 T2 1 697,848 MHZ -13.17 dBm Q factor 148.1
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FR1 n71/10MHz / DFT-S OFDM
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ML 1 669,039 MHz 10.67 dam ndé down 3,431 MHz M1 1 670,637 MHz 10.90 dBm ndé down 3,481 MHz
T 1 663,145 MHZ 14,95 dam e 26.00 d8 T 1 663,005 MHz -14.62 dam e 26.00 ds
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M1 1 684,376 MH2 11.67 dBm ndB down 9.85 MHz M1 1 678,262 MHz 10.96 dBm ndB down 9,391 MHz
T 1 675,065 MHz -14.32 dam nd2 26.00 d& 1 1 675,525 MHz -15.17 dam nd2 26.00 d&
T2 1 584,916 MHz -14.18 dBm Q factor 59.5 T2 1 584,916 MHz -14.86 dBm Q factor 72.2
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jo ALt 30dE SWT 37.0 s @ VBW 300 kHz Mode Auto FFT b ALL 30dE SWT 37.9ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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M1 1 695,677 MH2 10.83 dBm ndB down 9.311 MHz M1 1 689,643 MHz 10.16 dBm ndB down 9,431 MHz
T 1 669,185 MHz -15.38 dam nd@ 26.00 d& 1 1 602,045 MHz -15.62 dm nd@ 26.00 d&
T2 1 697,496 MH2 -14.99 dBm q factor 74.7 T2 1 697,476 MHZ -16.21 dBm q factor 73.1
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Report No
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FR1 n71/20MHz / DFT-S OFDM
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Lowest Channel
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pectrum & pectrum &2
Ref Level 23.70 dom  Offset 3.70 db = RBW 300 khz Reflevel 23.70 dom  Offset 3.70 dé & RBW 300 khz
o At 30dE SWT 18.9ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 185ps @ VBW  1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
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Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 676,956 MHz 10.77 dém ndé down 18,661 MHz M1 1 677,476 MHz 12.91 dam ndé down 18,621 MHz
T 1 663,13 MHz -15.74 dam e 26.00 d8 T 1 663,13 MHZ -12.74 dam e 26.00 ds
T2 1 501,791 MHz -13.54 dBm Q factor 36.3 T2 1 501,751 MHz -12.33 dém Q factor 36.4
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Ref Level 23.70 dom  Offset 3.70 db = RBW 300 khz Reflevel 23.70 dom  Offset 3.70 dé & RBW 300 khz
o At 30dE SWT 18.9ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 189ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 678,262 MH2 12.58 d8m ndB down 18,621 MHz M1 1 679,541 MHz 12.53 dBm ndB down 18.781 MHz
T 1 670,63 MHz -14.37 dm nd2 26.00 d& 1 1 670,47 WHz -13.75 dam nd2 26.00 d&
T2 1 509,251 MHz -11.17 dam Q factor 36.4 T2 1 509,251 MHz -13.16 dBm Q factor 36.2
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Ref Level 23.70 dbm  Offset 3,70 db @ RBW 300 kHz Ref Level 23.70 dém  Offset 3.70 d& @ RBW 300 kHz
jo ALt 30dE SWT 18.0ps @ VBW 1MHz Mode Auto FFT b ALL 30dE SWT 189ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
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"'ﬂ' 691.9560 MHz| FI 6866010 Mz}
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 691,956 MH2 12.83 d8m ndB down 18,621 MHz M1 1 686,681 MHz 13.49 dBm ndB down 18,581 MHz
T1 1 673,13 MHz -15.26 dBm ndg 26.00 d& T1 1 678,17 MHz -11.85 dBm ndg 26.00 dB
T2 1 696,751 MH2 -12.82 dBm Q factor 37.2 T2 1 696,751 MHZ -11.34 dam Q factor 37.0
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Occupied Bandwidth

Mode FR1 n71: OB BW(MHz) / DFT-S OFDM
BW 5MHz SMHz 10MHz 10MHz 20MHz 20MHz
Mod. PI/2 BPSK QPSK PI/2 BPSK QPSK PI/2 BPSK QPSK
Lowest CH 4.48 4.44 8.89 8.91 17.9 17.9
Middle CH 4.45 4.49 8.97 8.93 17.86 17.9
Highest CH 4.45 4.38 8.91 8.89 17.82 17.78
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FR1 n71/5MHz / DFT-S OFDM
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NPT T 4 i +.485514486 MHZ] T OLge B +.445554446 MHz|
10 dBm I 7 i 7y 10 dBm "u S T R, \, T2
iy
0 dem—t ,f 0 dem—t f ‘I
/ |
-10 df - -10 de
7 X
/ \ \
-20d . -20 di T
I ¥, \
-3 7 —~ AL =0 A AT v A b
AP VO A o e A AV an
40 e A Bt
Y L v
-50 -50
60 d -60 d
70 -70
CF 665.5 MHz 1001 pts Span 10.0 MHz CF 665.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 665,41 MHz 14.78 dBm [ 1 666,459 MHZ 13.08 dém
T 1 663,25725 MHz 5.99 dam oce Bw 4.4B5514486 MH2 T 1 663,26724 MHZ 7.09 dam oce Bw 4.445554446 MH2
T2 1 667 73776 MHz 5.25 dém T2 1 £67.70779 MHZ 6.03 dém
L )i J L )i J -

Middle Channel

Middle Channel

Spectrum pectrum
Ref Level 23.70 dom  Offset 3.70 db = RBW 100 khz Reflevel 23.70 dom  Offset 3.70 dé & RBW 100 khz
o At 30dE SWT 19 ps @ VBW 300kHz  Mede auto FFT o Att 30dE SWT  19ps @ VBW 300kH:  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dom CETEN] 13.05 dBm| 20 dom 12.96 dBm|
. M . 680.15000 MHz| 681.26900 MHz|
10 dBm thy Laata waw-\ LN B A WV 4455544456 MHz] 10 dam A0 AL e A ”-‘ fLar +.405504496 MHz|
1" i " i 7
0 dem— f W 0 dfém
-10d j i -10d
-20 d | 20 d -
| \ /
a0 1 30 T
A - \
o |~ . i A AW
o 7 = 0 A - -
50 / 50
60 df -0 d
70 -70
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 680,15 MH2 13.05 dBm M1 1 681,269 MHz 12.96 dB8m
T 1 678,26324 MHz 9.24 dam Occ Bw 4.455544456 MH2 1 1 678,57223 MHz 7.50 dm Occ Bw 4.4D5504406 MH2
T2 1 662,71778 MHz 9.34 dam T2 1 602, 76773 MHz 7.92 dom
L )i J L )i J -
pectrum & pectrum &
Ref Level 23.70 dom  Offset 3.70 db @ RBW 100 khz RefLevel 23.70 dom  Offset 3.70 dé & RBW 100 khz
jo ALt 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT b ALL 30dB  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dom CETEN] 13.39 dBm| 20 dom CETEN] 1344 B
- ¥y 695.26000 MHz| B ! 695.12000 MHz|
10 dam ety e AL pep podemy 1, 3 4455544456 MHZ] 10 dBm Ao Berdoy pam00e B M T2 +.385614386 MHZ]
7 \ v e |V W,
7 ! / f
0 dem—t f - 0 dBm—rt I L
| ! '
-0 -10di
J . ] \
-20d : = -20 di f )
Nl hY
FiTAYA et L
iy s vy =0 vy - ~
J e N .\Vﬁwl,f” Vrin Sy
b LY 4 o V o)
-50 -0
60 df -0 d
70 -70
OF 695.5 MHz 1001 pts Span 10.0 MHz CF 695.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 695,26 MH2 13.39 d8m M1 1 695,12 MHz 13.44 dBm
T 1 693,27223 MHz 7.61 dom Occ Bw 4.455544456 MHz 1 1 693,27223 MHz 7.96 dom Occ Bw 4.385614386 MHz
T2 1 697.72777 MHZ 7.56 darm T2 1 69765784 MHZ 7.50 darm
L )| J L )| J 2
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509D

FR1 n71/10MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

pe

m

(%]

(%]

Ref Level 23.70 dém

Ref Level 23.70 dom  Offset 3.70 db = RBW 100 khz Offset 3,70 db & RBW 100 kiHz
o At 30dE SWT 37.09ps @ VBW 300kHz  Mode auto FFT e Att 30dE SWT 379 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dom CETEN] 10,93 B 20 dom CETEN] 0.0+ B
1 666.2420 MHz| 1 672.0160 MHz|
10 dBm —f— pogBw 8.801108891 MHZ] 10 dBm STC. TV 1 8.911088911 MHZ]
T T A AT W W 0 Y a%
TS .|||‘ TETRANLYY A RN" VT
0dem “ ‘ 0 dém \I
10 df - -10 df T
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| ! Y
-20 d . - ; 20 d 4 k
N . Mtn o o foad op / \
Pehal It Vi i ﬂnﬂ“ L W.I v - gl ol
TR ER L v I [ ARAPARNTT —
TV W Iy ol o
40 d VJ{L
S0 -50
-60 o -e0d
70 -70
CF 668.0 MHz 1001 pts Span 20.0 MHz CF 668.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 66,242 MHz 10.93 dam M1 1 672,016 MHzZ 10.04 dBm
T 1 6633846 MHz 3.58 dam oce Bw £.801108891 MHz T 1 6633846 MHZ 3.11 dam oce Bw £.911088911 MH2
T2 1 72,2757 MHz 6.26 dBm T2 1 72,2957 MHz 5.49 dam
— ] — ] T %
pectrum

(%]

Ref Level 23.70 dém

Ref Level 23.70 dom  Offset 3.70 db = RBW 100 khz Offset 3,70 db & RBW 100 kiHz
o At 30dE SWT 37.09ps @ VBW 300kHz  Mode auto FFT e Att 30dE SWT 379 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dom CETEN] 10.62 dBm| 20 dom § CETEN] 14.59 B
1 683.3970 MHz| 7 675.9050 MHz|
T - ; - N
10 dBm Ofc 8.971028971 MHZ] 10 dBm il __Occ By 2 8.931068931 MHZ]
5 Y e AT 7L Y Mty e
TV ‘w/-v,'ll”\JwJ i MJ«\N;\ ™ rw\l/\ i ‘,le‘”',» A
0d8m ’ 0 dBm J !
-0 - -10di . |L
! \ / \
-20d -20d .
7 A 7 \
/ N / \
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A 1 1
. Il /
— | e A Lt 1N
AU T LW e ]
[ WP\
-s0 0
60 df -0 d
70 -70
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 683,397 MH2 10.62 dBm M1 1 675,905 MHz 14.59 dBm
T 1 6758247 MHz 7.34 dam Occ Bw £.0710280971 MH2 1 1 75,7847 MHz 3.61 dam Occ Bw £.031068031 MH2
T2 1 84,7957 MHz 6.61 dom T2 1 84,7158 MHz 5.33 dam
L )i J L )i J i e
& Spectrum &
Ref Level 23.70 dom Offset 3.70 db @ RBW 100 khz ReflLevel 23.70 dom  Offset 3.70 dé & RBW 100 khz
jo ALt 30dE SWT 37.0 s @ VBW 300 kHz Mode Auto FFT b ALL 30dE SWT 37.9ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dom CETEN] 10.75 B 20 dom CETEN] 1121 dir|
i 694.5180 MHz| ML 694.0790 MHz|
10 dBm o RSB, 8.911088911 MHZ] 10 dBm X _occ B 8.801108891 MHZ]
Pl W W[ Y pm Ty o
lr’\ Wi ﬂh\wr ! T AT P iy
adem | T 0 dem , ) 1
| \
-0 -10di
| \ |
20 df [ ! 20 df A
I I\ ‘ \
/ W \ \
30 T -30 T
A o A AP AT
oy | ap S f ARV
P ‘ﬂ; L/ (1Y 1Ay 11,5L‘af\(‘rt"" i v \/‘ \ (NI AP
fw-n/]wﬁ,) 0 4 P o e
S0 50
60 df -0 d
70 -70
OF 693.0 MHz 1001 pts Span 20.0 MHz CF 693.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 694,518 MH2 10.75 dBm M1 1 694,079 MHz 11.21 d8m
T 1 683, 3648 MHz 5.37 dm Occ Bw £.911088911 MHz 1 1 683, 3646 MHZ 3.97 dm Occ Bw £.691108691 MHz
T2 1 697,2757 MHz 7.73 darm T2 1 6972557 MHZ 5.51 danm
L )| J L )| J i we
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SPORTON LAB. F

CC RF Test Report

Report No. : FG061509D

FR1 n71/20MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

pe

m

(%]

’E]

Ref Level 23.70 dém

Ref Level 23.70 dom  Offset 3.70 db = RBW 300 khz Offset 3.70 db & RBW 300 kiz
o At 30dE SWT 18.9ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 185ps @ VBW  1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dom O 9,99 aBm] 20 dom O T1.00 dBr|
ML 664.0490 MHz| 668.6440 MHz|
¥ 17.902097902 MHe| 17.902007902 MHe|
10 d&m i G IR 10 dam FJL ¥ ~’\\4"u = Ty
0 dem ' i 0 dem i
\ |
10 ¢ | t -10 d |
i f \
-20 d . e 20 d
e 20 ! ANAY
. A R N | IR
T — A PR TTARAY
40d i / o o
o /
. i s {
-50 + -50 dés
- ool
60 df -0 d
70 -70
OF 673.0 MHz 1001 pts Span 40.0 MHz CF 673.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 664,049 MHz 9.99 dbm M1 1 663,644 MHZ 11.00 dém
T 1 6634895 MHz +.67 dam oce Bw 17.902097902 MHz T 1 663,489 MHZ 7.24 dam oce Bw 17.902097902 MHz
T2 1 81,3916 MHz 5.39 dBm T2 1 £81,3916 MHZ 4.41 dbm
L )i J L )i J i e
pectrum | o
Ref Level 23.70 dom  Offset 3.70 db = RBW 300 khz Reflevel 23.70 dom  Offset 3.70 dé & RBW 300 khz
o At 30dE SWT 18.9ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 185ps @ VBW  1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dom CETEN] 12.57 dBm| 20 dom N CETEN] 13.29 B
673.1470 MHz| I'I 671.2290 MHz|
i W, ; —Oce By : 17.862137862 MHe| J A i - Ock By 17.902097902 MHe|
10 dam T, o 10 dem Ty s : w\J
v
0 dem i 4 0 dém |
-0 ﬁ -10di f{ i
-20 d i 20 d |
. A\ 1t
PN I al MVl | ~
R Vo Aoy I -0 Y v - ‘f‘_'\ I
W P LR U
bt o
-50 -50
-60 o -e0d
70 -70
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 673,147 MH2 12.57 d8m M1 1 671,229 MHz 13.29 dBém
T 1 70,0895 MHz 7.47 dam Occ Bw 17.B62137862 MH2 1 1 70,0406 MHz 8.44 dam Occ Bw 17.002007902 MHz
T2 1 £68,8516 MHz 7.33 dBm T2 1 88,8516 MHz 7.79 dom
L )i J L )i J i e
& Spectrum &
Ref Level 23.70 dom Offset 3.70 db @ RBW 300 khz Reflevel 23.70 dom  Offset 3.70 dé & RBW 300 khz
jo ALt 30dB  SWT 18.0 ps & VBW 1 MHz  Mode Auto FFT b ALL 30dB  SWT 18.9 ps & VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dom 12.76 dBr| 20 dom CETEN] 12.19 B
693.0340 MHez| 689.2390 MHz|
10 dsm TN SN — ) 17.822177822 MHe| 10 dBm Y occ By T2 17.782217782 MHe|
Y 5 STETRE . Tyl ..\r,mm\-
0dBm | \ 0 dém - 4
[
BUE] | { -10 i f T
] | | |
-20 df T
| .
£ v AYATYY T
TN el Pyl MV ka . ,\r_,-flﬂ\r‘
40 d S =
- I <
S0 50 -
UL ]
-60 o -e0d
70 -70
CF 688.0 MHz 1001 pts Span 40.0 MHz CF 688.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 693,834 MH2 12.78 dBm M1 1 689,239 MHz 12.19 d8m
T 1 78,5295 MHz 6.39 dBm Occ Bw 17.822177822 MHz 1 1 78,6094 MHz 7.32 dm Occ Bw 17.762217782 MHz
T2 1 696,3515 MHz +.98 darm T2 1 696.3916 MHZ 6.69 darm
— ] X ] i o
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saronas. FCC RF Test Report

Report No. : FG061509D

Conducted Band Edge

FR1 n71/5MHz / DFT-S OFDM BPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum L

Ref Level 30.00 dém  Offset 13.70 db Mode Auto Sweep
SGL Count 1000/1000
@1 AvgPwr
Limit ¢heck PARS

Line _$PURIOUS_|INE_ABS PABS
20 dbm

10 dBm '\\
0dp

-10 dam
SPURIOUS_LINE_&RS
-20 dBm

-30 dBm:

-40 dBm

-50 dBm

MWN

-60 dBm

Start 652.0 MHz 3003 pts
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Ppowerabs | ALimit
652.000 MHz 662,000 MHz 100.000 kHz 661.95504 MHz -44.30 dBm -31.39 dB
662,000 MHz 663,000 MHz 50.000 kHz 662,995950 MHz -16.86 dBm -3.86 dB
£63.000 MHz 668,000 MHz 100.000 kHz 663,33217 MHz 19.93 dBm -10.07 dB

L JC ) I e

Stop 668.0 MHz

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum L=

Ref Level 30.00 dBm  Offset 13.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
Line _$PURIOUS INE_ABS PARS
20 dém
10 dBm
bl ’WWMW v,Wm‘.Wl
ode L :
-10 dBm: ]
SPURIOUS_LINE_ABS
-20 dBm j
-30 dBm: k
-40 dBm T ki
i
_ 4
50 dBm et
ot
I
Start 652.0 MHz 3003 pts Stop 668.0 MHz
purious Emissions
RangeLow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
652,000 MHz 662,000 MHz 100.000 kHz 661.98501 MHz -36.93 dBm -23.93 dB
662.000 MHz 663.000 MHz 50.000 kHz 662.97652 MHz -26.39 dBm -13.39 dB
663,000 MHz 568,000 MHz 100.000 kHz 66686364 MHz 9,32 dBm -20.63 dB

l JU
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s=amranas. FCC RF Test Report Report No. : FG061509D

FR1 n71/5MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum L

Ref Level 30.00 dBm  Offset 13.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

SPURIGWIG QHBEKABS PABS

Line _$PURIOUS INE_ABS PARS

20 dim

10 dBm 8

- |

-10 derm H|
-20 dBm M'” ‘\
-30 dBm 4
‘ /
e dompl L
| M
ﬁ N% ot
i"‘h i LT
Start 693.0 MHz 3003 pts Stop 709.0 MHz
Spurious Emissions

Rangelow | RangeUp | RBW | Freguency | Ppowerabs | ALimit
653,000 MHz 698,000 MHz 100.000 kHz 697.64286 MHz 10.34 dBm -10.66 dB
£98.000 MHz 599,000 MHz 50.000 kHz 698.01449 MHz -18.86 dBm -5.86 dB
£99.000 MHz 709,000 MHz 100.000 kHz 699,70430 MHz -40.80 dBm -27.80 dB

L I J IR we
Date: 22.JUL.202 8:36:28

Highest Band Edge / Full RB Channel Power < -13dBm Pass

Spectrum L=

Ref Level 30.00 dBm  Offset 13.70 dB Mode Auto Sweep
SGL Count 1007100
@1 AvgPwr
SPURIGWIG QHBEKABS PABS
Line _$PURIOUS INE_ABS PARS
20 dém

B e S Te

10 dam
|
20 dBm ‘h
-30 dBm f /
-40 dBm ”.Mw ‘vl“'ﬂm»
50 dai M M%\M ‘
m o \mm »
"Vw-mr\u______m__#_“_“
60 dBm
Start 693.0 MHz 3003 pts Stop 709.0 MHz
Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Ppowerabs | ALimit |
693.000 MHz 698,000 MHz 100.000 kHz 694 75075 MHz 9.81 dBm -20.19 dB
698.000 MHz 699,000 MHz 50.000 kHz 698 00050 MHz -24.73 dBm -11.73 dB
699.000 MHz 709.000 MHz 100.000 kHz 699 94406 MHz -35.76 dBm -22.76 dB
L JL J GINNRNEND we
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saronas. FCC RF Test Report

Report No. : FG061509D

FR1 n71/5MHz / DFT-S OFDM QPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum L

Ref Level 30.00 dém  Offset 13.70 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Limit ¢heck PARS

Line _$PURIOUS_|INE_ABS PABS
20 dbm

10 dBm

0dp

-10 dam
SPURIOUS_LINE_&BS
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-30 dBm: LM
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e
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Start 652.0 MHz 3003 pts Stop 668.0 MHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency | Ppowerabs | ALimit

652.000 MHz 662,000 MHz 100.000 kHz 661.83516 MHz -43.24 dBm -30.24 dB
662.000 MHz 663.000 MHz 50.000 kHz 662.99051 MHz =17.67 dBm =4.67 dB
6563.000 MHz 668.000 MHz 100.000 kHz 66332218 MHz 19.59 dBm -10.41 dB
- S
)i (IIRNRARD we
Date: 22.JUL.Z0Z! a 53

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum L=

Ref Level 30.00 dBm  Offset 13.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Limit ¢heck PABS

Line _$PURIOUS_|INE_ABS PABS
20 dbm

ATy

-10 dam |
SPURIOUS_LINE_&RS }
-20 dBm

-30 dBm: |‘

40 dem WMW M

-50 dBm Ww.

GL

Start 652.0 MHz 3003 pts Stop 668.0 MHz

purious Emissions
RangeLow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
652,000 MHz 662,000 MHz 100.000 kHz 661.98500 MHz -38.90 dBm -25.80 dB
662.000 MHz 663.000 MHz 50.000 kHz 662.99750 MHz -26.28 dBm -13.28 dB
663,000 MHz 568,000 MHz 100.000 kHz 666.15034 MHz 9,38 dBm -20.62 dB
- F—
1 (NN e
Dater 22.JUL.2020 18:24:04
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s=amranas. FCC RF Test Report Report No. : FG061509D

FR1 n71/5MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum L

Ref Level 30.00 dém  Offset 13.70 db Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr

SPURIGUEHEEKABS PARS

Line _$PURIOUS_|INE_ABS PABS
20 dbm

10 dBm f

L
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Fa|

A, .

Start 693.0 MHz 3003 pts Stop 709.0 MHz

Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Ppowerabs | ALimit
653,000 MHz 698,000 MHz 100.000 kHz 697.61788 MHz 18.51 dBm -11.08 dB
£98.000 MHz 599,000 MHz 50.000 kHz 698.04146 MHz -20.35 dBm -7.35 dB
£99.000 MHz 709,000 MHz 100.000 kHz 699.83417 MHz -40.33 dBm -27.33 dB

L JC ) I e

Highest Band Edge / Full RB Channel Power < -13dBm Pass

Spectrum % [u%i]

Ref Level 30.00 dBm  Offset 13.70 dB Mode Auto Sweep
SGL Count 1007100

@1 AvgPwr

SPURIGWIG QHBEKABS PABS
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A ]
60 dBm T
Start 693.0 MHz 3003 pts Stop 709.0 MHz
Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Ppowerabs | ALimit |
693.000 MHz 698,000 MHz 100.000 kHz 696.88861 MHz 9.08 dBm -20.92 dB
698.000 MHz 699,000 MHz 50.000 kHz 69801548 MHz -26.24 dBm -13.24 dB
699.000 MHz 709.000 MHz 100.000 kHz 699, 02498 MHz -36.42 dBm -23.42 dB
L JL J GINNRNEND we
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509D

FR1n71/10MHz / DFT-S OFDM BPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum %

Spectrum #

Ref Level 30.00 dbm
SGL Count 1000/1000
@1 AvgPwr

Offset 13.70 dB Mode Auto Sweep

heck
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o Att
SGL Count 100/100

30 dB @ SWT

Offset 13.70 d2 @ RBW 30 kHz

100 ms @ VBW 100 kHz Mode Sweep

@ 1IRm AvgPwr

20 dem
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Start 652.0 MHz 3003 pts

Stop 673.0 MHz

purious Emissions

Rangelow | RangeUp | RBW |
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652.000 MHz 662,000 MHz 100,000 kHz 661,97502 MHz
662.000 MHz 663.000 MHz 100.000 kHz 66299950 MHz

663.000 MHz 673,000 MHz 100,000 kHz 663 39461 MHz
]—r T
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FR1 n71/10MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

LJUL.2020 17:

Spectrum [ spec
Ref Level 0.00 dBm Offset 13,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 13.70 dB Mode Auto Swasp
SGL Count 100,100 SGL Count 100100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\
ine _$PURIOUS_LINE_ABS ine _$PURIOUS_LINE_ABS
-10 ddfE-L -10 ddfiE
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
B 20 dBm
-30 dBm -30 dBm
-40 dBm " 40 dBm .
T i, - P
50 dB . 50 dBm f
e ot s =2t
-70 dBm -70 dBm
-80 dBm -80 dBm
90 dB 90 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 652,000 MHz 100.000 kHz 632.26137 MHz -52.19 dém -39.1% d& 30.000 MHz 652.000 MHz 100.000 kHz 631,95052 MHz -54.02 dam -41.02 de
709.000 MHz 1.000 GHz 100.000 kHz 981.53996 MHz -55.85 dBm -42.85 dB 709.000 MHz 1.000 GHz 100.000 kHz $12.93257 MHz -55.94 dBm -42.94 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.35216 GHz -40.42 dBm -27.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.35216 GHz -39.90 dBm -26.90 d&
3.000 GHz £.000 GHz 1.000 MHz 4.30242 GHz -42.77 dém -20.77 de 3.000 GHz 5.000 GHz 1.000 MHz 4.29293 GHz -42.83 dém -20.83 de
5.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -40.18 dBm -27.18 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.93627 GHz -40.23 dBm -27.23 dB
Date: 22.JUL.2020

Highest Channel / 1RB

LJUL.2020  17:07:10

Spectrum L
Ref Level 0.00 dBm Offset 13,70 dB Mode Auto Sweep
SGL Count 100,100
@1 AvgPwr
Limit ¢heck PABS
.10 ddpR—_BPURIOUS LINE_ABS PABS
SPURIOUS_LINE_ABS,
-20 dB
-30 dBm
-40 dem
T oy
e s
50 de r
-70 dBm
-20 dam
-90 dB
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100,000 kHz 632.57221 MHz -52.67 dem -32.67 d&
709.000 MHz 1.000 GHz 100.000 kHz 998.40110 MHz -55.83 dBm -42.83 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.35216 GHz -42.48 dbm -29.48 dB
2.000 GHz £.000 GHz 1.000 MHz 4.44739 GHz -42.65 dem -29.65 d&
5.000 GHz 7.000 GHz 1.000 MHz £.91977 GHz -40.30 dBm -27.30 dB
L JU J L L
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FR1 n71/10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

LJUL.2020  17:05:4

Spectrum [ spec
Ref Level 0.00 dBm Offset 13,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 13.70 dB Mode Auto Swasp
SGL Count 100,100 SGL Count 100100
@1 AvgPwr ®1 AvgPwr
Limit iheuk Limit LL\;»:\J\ PAES
ine _$PURIOUS_LINE_ABS ine _$PURIOUS_LINE_ABS PABES
-10 ddfE-L -10 ddfiE
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB 20 dBm
-30 dBm -30 dBm
-40 dBm — 40 dBm . i
? R —— N WIS R e ey
50 dB 50 dBm f
et EAELE
-70 dBm -70 dBm
-80 dBm -80 dBm
90 dB 90 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 652,000 MHz 100.000 kHz 630.70715 MHz -55.11 dém -42.11 dg 30.000 MHz 652.000 MHz 100.000 kHz 63257221 MHz -53.32 dam -40.32 dg
709.000 MHz 1.000 GHz 100.000 kHz 939.96853 MHz -55.66 dBm -42.66 dB 709.000 MHz 1.000 GHz 100.000 kHz 592.00549 MHz2 -55.76 dBm -42.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.35166 GHz -43.52 dBm -30.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.62634 GHz -44.53 dBm -31.53 dB
2.000 GHz £.000 GHz 1.000 MHz 4.46488 GHz -42.67 dem -29.67 d& 3.000 GHz £.000 GHz 1.000 MHz 4.44339 GHz -42.56 deém -20.56 de
5.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -40.29 dBm -27.25 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.95026 GHz -40.26 dBm -27.26 dB
L JU J ( )t J L Ll
Date: 22.JUL.2020 1 03:00

Highest Channel / 1RB

Spectrum L
Ref Level 0.00 dBm Offset 13,70 dB Mode Auto Sweep
SGL Count 100,100
@1 AvgPwr
Limit ¢heck PABS
.10 ddpR—_BPURIOUS LINE_ABS PABS
SPURIOUS_LINE_ABS,
-20 dB
-30 dBm
-40 dem I ———
50 de f
-70 dBm
-20 dam
-90 dB
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |
30.000 MHz 652.000 MHz 100,000 kHz 631.63963 MHz -£3.08 dem
709.000 MHz 1.000 GHz 100.000 kHz 991.71479 MHz -55.92 dBm
1.000 GHz 3.000 GHz 1.000 MHz 1.35216 GHz -42.20 dBm
2.000 GHz £.000 GHz 1.000 MHz 4.14746 GHz -42.84 dem
5.000 GHz 7.000 GHz 1.000 MHz 6.91877 GHz -40.42 dBm
L JU J L
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FR1 n71/20MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum

Spec

Ref Level 0.00 dém

Offset 13.70 dB

Mode Auto Swasp

Ref Level 0.00 dBm Offset 13,70 dB Mode Auto Sweep
SGL Count 100,100 SGL Count 100100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\
_10 kdne EPURIOUS_LINE_ABS _10 &dne FPURIOUS | INE_ABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
B 20 dBm
-30 dBm -30 dBm
-40 dBm — 40 dBm — —
)i MR R - i BPRURGS [PUPE
50 dB - 50 dBm !
m“
-70 dBm -70 dBm
-80 dBm -80 dBm
90 dB 90 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low Range Up RBW Frequency Power Abs | ALimit |
30.000 MHz 652,000 MHz 100.000 kHz 620.13843 MHz -52.57 dem -39.97 d& 30.000 MHz 652.000 MHz 100.000 kHz 626.97701 MHz -52.76 dam -35.76 dg
709.000 MHz 1.000 GHz 100.000 kHz 971.07443 MHz -56.03 dBm -43.03 d& 709.000 MHz 1.000 GHz 100.000 kHz $89.67982 MHz -55.62 dBm -42.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32717 GHz -41.90 dBm -28.90 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.34216 GHz -42.47 dBm -20.47 dB
2.000 GHz £.000 GHz 1.000 MHz 4.29443 GHz -42.76 dem -29.76 dB 3.000 GHz £.000 GHz 1.000 MHz 4.31342 GHz -42.82 dém -20.82 de
5.000 GHz 7.000 GHz 1.000 MHz £.93927 GHz -40.21 dBm -27.21 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.97276 GHz -40.22 dBm -27.22 dB
22.JUL.2020 1%:08:46€ Date: 22.JUL.2020 1B:51:486
Highest Channel / 1RB
Spectrum L
Ref Level 0.00 dBm Offset 13,70 dB Mode Auto Sweep
SGL Count 100,100
@1 AvgPwr
Limit ¢heck PABS
.10 ddpR—_BPURIOUS LINE_ABS PABS
SPURIOUS_LINE_ABS,
-20 dB
-30 dBm
-40 dem
1 N R A,
50 de !
-70 dBm
-20 dam
-90 dB
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100,000 kHz 626.66617 MHz -£1.28 dem -32.28 d&
709.000 MHz 1.000 GHz 100.000 kHz 962.06244 MHz -55.85 dBm -42.85 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.34216 GHz -42.39 dBm -29.39 di
2.000 GHz £.000 GHz 1.000 MHz 4.47538 GHz -42.82 dem -29.82 d&
5.000 GHz 7.000 GHz 1.000 MHz 6.95526 GHz -39.76 dBm -26.76 dB
L JU J L L
22.JUL.2020 1B8:52:45
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FR1 n71/20MHz / DFT-S OFDM / QPSK

Spectrum [ spec L
Ref Level 0.00 dBm Offset 13,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 13.70 dB Mode Auto Swasp
SGL Count 100,100 SGL Count 100100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\
ine _$PURIOUS_LINE_ABS ine _$PURIOUS_LINE_ABS
-10 ddfE-L -10 ddfiE
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
B 20 dBm
-30 dBm -30 dBm
-40 dBm 40 dBm —— —
— - — .
L T PP g i i Bttt
S0dp f -50 dBm I t
-70 dBm -70 dBm
-80 dBm -80 dBm
90 dB 90 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 652,000 MHz 100.000 kHz 620.13843 MHz -53.37 dém -40.37 d& 30.000 MHz 652.000 MHz 100.000 kHz 626.35532 MHz -51.34 dam -36.34 d&
709.000 MHz 1.000 GHz 100.000 kHz 922.52597 MHz -55.93 dBm -42.93 di 709.000 MHz 1.000 GHz 100.000 kHz 594.04046 MHz2 -55.83 dBm -42.83 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32767 GHz -41.73 dBm -28.73 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.93177 GHz -44.75 dBm -31.75 dB
2.000 GHz £.000 GHz 1.000 MHz 4.47638 GHz -42.93 dem -29.93 d& 3.000 GHz £.000 GHz 1.000 MHz 4.20043 GHz -42.64 dém -20.64 d&
5.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -40.38 dBm -27.38 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.93677 GHz -40.44 dBm -27.44 dB
22.JUL.2020 1%:08:01 Date: 22.JUL.2020 1B 58
Highest Channel / 1RB
Spectrum L
Ref Level 0.00 dBm Offset 13,70 dB Mode Auto Sweep
SGL Count 100,100
@1 AvgPwr
Limit ¢heck PABS
.10 ddpR—_BPURIOUS LINE_ABS PABS
SPURIOUS_LINE_ABS,
-20 dB
-30 dBm
-40 dem —
1 asing A
PR
50 de I
-70 dBm
-20 dam
-90 dB
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100,000 kHz 626.66617 MHz -£1.82 dem -32.82 de
709.000 MHz 1.000 GHz 100.000 kHz 945.78272 MHz -55.97 dBm -42.97 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.34216 GHz -42.37 dBm -29.37 dB
2.000 GHz £.000 GHz 1.000 MHz 4.30342 GHz -42.83 dem -29.83 d&
5.000 GHz 7.000 GHz 1.000 MHz 6.98325 GHz -40.40 dBm -27.40 dB
L JU J L L
22.JUL.2020
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Frequency Stability

Test Conditions NR n71 (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature \Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0015
40 Normal Voltage 0.0012
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0018
10 Normal Voltage 0.0021
0 Normal Voltage 0.0026

-10 Normal Voltage 0.0015 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0021
20 Battery End Point 0.0016
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission NSA mode

Bottom Antenna

EN-DC_5A_n2A/LTE 10MHz + NR 20MHz / PI/2 BPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3701.50 -57.18 -13 -44.18 -79.78 -63.94 5.82 12.58 H
5552.25 -57.03 -13 -44.03 -80.94 -62.75 7.28 13.00 H
NR n2 7403.00 -54.67 -13 -41.67 -81.01 -57.83 8.32 11.48 H
Lowest 3701.50 -55.20 -13 -42.20 -79.49 -61.96 5.82 12.58 Vv
5552.25 -56.02 -13 -43.02 -80.36 -61.74 7.28 13.00 V
7403.00 -54.82 -13 -41.82 -81.13 -57.98 8.32 11.48 V
1664.18 -64.16 -13 -51.16 -75.04 -69.54 3.98 9.36 H
2496.27 -58.69 -13 -45.69 -77.16 -64.39 4.85 10.55 H
LTE Band5 | 3328.36 -58.15 -13 -45.15 -78.66 -65.23 5.50 12.58 H
Lowest 1664.18 -63.54 -13 -50.54 -75.09 -68.92 3.98 9.36 Vv
2496.27 -58.39 -13 -45.39 -77.12 -64.09 4.85 10.55 V
3328.36 -57.60 -13 -44.60 -78.61 -64.68 5.50 12.58 V
3741.50 -57.56 -13 -44.56 -80.05 -64.31 5.85 12.60 H
5612.25 -57.16 -13 -44.16 -80.94 -62.96 7.30 13.10 H
NR n2 7483.00 -55.16 -13 -42.16 -81.23 -58.31 8.35 11.50 H
Middle 3741.50 -55.11 -13 -42.11 -79.61 -61.86 5.85 12.60 Vv
5612.25 -56.07 -13 -43.07 -80.7 -61.87 7.30 13.10 \Y
7483.00 -55.10 -13 -42.10 -81.15 -58.25 8.35 11.50 \Y
1664.18 -64.18 -13 -51.18 -75.06 -69.58 4.00 9.40 H
2496.27 -58.77 -13 -45.77 -77.24 -64.49 4.88 10.60 H
LTE Band5 | 3328.36 -57.89 -13 -44.89 -78.40 -64.97 5.52 12.60 H
Middle 1664.18 -63.35 -13 -50.35 -74.9 -68.75 4.00 9.40 Vv
2496.27 -58.28 -13 -45.28 -77.01 -64.00 4.88 10.60 \Y
3328.36 -57.65 -13 -44.65 -78.66 -64.73 5.52 12.60 \Y
3781.50 -57.65 -13 -44.65 -80.48 -64.39 5.88 12.62 H
5672.25 -56.86 -13 -43.86 -80.68 -62.67 7.32 13.13 H
NR n2 7563.00 -55.39 -13 -42.39 -81.14 -58.55 8.38 11.54 H
Highest 3781.50 -55.83 -13 -42.83 -80.15 -62.57 5.88 12.62 V
5672.25 -56.75 -13 -43.75 -80.86 -62.56 7.32 13.13 V
7563.00 -55.50 -13 -42.50 -81.24 -58.66 8.38 11.54 V
1664.18 -63.74 -13 -50.74 -74.62 -69.06 4.10 9.42 H
2496.27 -58.48 -13 -45.48 -76.95 -64.21 4.90 10.63 H
LTE Band5 | 3328.36 -58.19 -13 -45.19 -78.70 -65.26 5.55 12.62 H
Highest 1664.18 -63.62 -13 -50.62 -75.17 -68.94 4.10 9.42 V
2496.27 -58.60 -13 -45.60 -77.33 -64.33 4.90 10.63 V
3328.36 -57.65 -13 -44.65 -78.66 -64.72 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_66A_n5A/LTE 20MHz + NR 20MHz / P1/2 BPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1649.2 -64.36 -13 -51.36 -75.11 -67.59 3.98 9.36 H
2473.8 -58.69 -13 -45.69 -77.03 -62.24 4.85 10.55 H
NR n5 3298.4 -57.94 -13 -44.94 -78.25 -62.87 5.50 12.58 H
Lowest 1649.2 -63.73 -13 -50.73 -75.12 -66.96 3.98 9.36 Vv
2473.8 -58.63 -13 -45.63 -77.29 -62.18 4.85 10.55 V
3298.4 -56.97 -13 -43.97 -78.17 -61.90 5.50 12.58 V
3472 -57.26 -13 -44.26 -78.80 -64.14 5.60 12.48 H
5208 -57.47 -13 -44.47 -81.13 -63.15 7.10 12.78 H
LTE Band66 6944 -56.17 -13 -43.17 -81.35 -59.56 8.38 11.77 H
Lowest 3472 -56.83 -13 -43.83 -78.17 -63.71 5.60 12.48 Vv
5208 -57.23 -13 -44.23 -81.06 -62.91 7.10 12.78 V
6944 -55.28 -13 -42.28 -81.19 -58.67 8.38 11.77 V
1664 -64.34 -13 -51.34 -75.22 -67.59 4.00 9.40 H
2496 -58.43 -13 -45.43 -76.90 -62.00 4.88 10.60 H
NR n5 3328 -58.28 -13 -45.28 -78.79 -63.21 5.52 12.60 H
Middle 1664 -63.49 -13 -50.49 -75.04 -66.74 4.00 9.40 Vv
2496 -58.29 -13 -45.29 -77.02 -61.86 4.88 10.60 V
3328 -57.14 -13 -44.14 -78.15 -62.07 5.52 12.60 V
3472 -57.05 -13 -44.05 -78.59 -63.90 5.65 12.50 H
5208 -57.37 -13 -44.37 -81.03 -63.04 7.13 12.80 H
LTE Band66 6944 -55.73 -13 -42.73 -80.91 -59.13 8.40 11.80 H
Middle 3472 -56.36 -13 -43.36 -77.7 -63.21 5.65 12.50 Vv
5208 -57.22 -13 -44.22 -81.05 -62.89 7.13 12.80 \Y
6944 -55.36 -13 -42.36 -81.27 -58.76 8.40 11.80 \Y
1671.2 -64.19 -13 -51.19 -75.07 -67.36 4.10 9.42 H
2506.8 -58.62 -13 -45.62 -77.22 -62.20 4.90 10.63 H
NR n5 3342.4 -57.67 -13 -44.67 -78.28 -62.59 5.55 12.62 H
Highest 1671.2 -63.25 -13 -50.25 -74.80 -66.42 4.10 9.42 Vv
2506.8 -58.33 -13 -45.33 -77.14 -61.91 4.90 10.63 \Y
3342.4 -57.24 -13 -44.24 -78.15 -62.16 5.55 12.62 \Y
3472 -57.14 -13 -44.14 -74.80 -63.98 5.68 12.52 H
5208 -57.58 -13 -44.58 -77.14 -63.25 7.15 12.82 H
LTE Band66 6944 -56.01 -13 -43.01 -78.15 -59.44 8.42 11.85 H
Highest 3472 -56.35 -13 -43.35 -77.69 -63.19 5.68 12.52 V
5208 -57.32 -13 -44.32 -81.15 -62.99 7.15 12.82 V
6944 -54.94 -13 -41.94 -80.85 -58.37 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_12A_n25A/LTE 10MHz + NR 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3701.50 -56.91 -13 -43.91 -79.51 -63.67 5.82 12.58 H
5552.25 -56.82 -13 -43.82 -80.73 -62.54 7.28 13.00 H
NR n25 7403.00 -54.32 -13 -41.32 -80.66 -57.48 8.32 11.48 H
Lowest 3701.50 -54.96 -13 -41.96 -79.25 -61.72 5.82 12.58 Vv
5552.25 -56.51 -13 -43.51 -80.85 -62.23 7.28 13.00 V
7403.00 -54.61 -13 -41.61 -80.92 -57.77 8.32 11.48 V
1406.00 -64.96 -13 -51.96 -74.88 -70.34 3.98 9.36 H
2109.00 -59.72 -13 -46.72 -76.89 -65.42 4.85 10.55 H
LTE Band12| 2812.00 -58.11 -13 -45.11 -76.71 -65.19 5.50 12.58 H
Lowest 1406.00 -64.05 -13 -51.05 -75.03 -69.43 3.98 9.36 Vv
2109.00 -60.14 -13 -47.14 -77.1 -65.84 4.85 10.55 V
2812.00 -57.36 -13 -44.36 -76.77 -64.44 5.50 12.58 V
3746.50 -57.16 -13 -44.16 -79.10 -63.90 5.88 12.62 H
5619.75 -56.51 -13 -43.51 -80.21 -62.32 7.32 13.13 H
NR n25 7493.00 -54.38 -13 -41.38 -80.38 -57.54 8.38 11.54 H
Middle 3746.50 -54.72 -13 -41.72 -79.82 -61.46 5.88 12.62 Vv
5619.75 -56.22 -13 -43.22 -80.42 -62.03 7.32 13.13 V
7493.00 -54.46 -13 -41.46 -80.45 -57.62 8.38 11.54 V
1406.00 -64.84 -13 -51.84 -74.76 -70.22 3.98 9.36 H
2109.00 -59.96 -13 -46.96 -77.13 -65.66 4.85 10.55 H
LTE Band12| 2812.00 -57.94 -13 -44.94 -76.54 -65.02 5.50 12.58 H
Middle 1406.00 -64.17 -13 -51.17 -75.15 -69.55 3.98 9.36 Vv
2109.00 -60.09 -13 -47.09 -77.05 -65.79 4.85 10.55 \Y
2812.00 -57.24 -13 -44.24 -76.65 -64.32 5.50 12.58 \Y
3791.36 -57.80 -13 -44.80 -80.63 -64.54 5.88 12.62 H
5687.04 -56.89 -13 -43.89 -80.81 -62.70 7.32 13.13 H
NR n25 7582.72 -55.68 -13 -42.68 -81.36 -58.84 8.38 11.54 H
Highest 3791.36 -56.07 -13 -43.07 -80.39 -62.81 5.88 12.62 Vv
5687.04 -56.47 -13 -43.47 -80.74 -62.28 7.32 13.13 \Y
7582.72 -55.58 -13 -42.58 -81.26 -58.74 8.38 11.54 \Y
1406.00 -65.35 -13 -52.35 -75.27 -70.67 4.10 9.42 H
2109.00 -60.61 -13 -47.61 -77.78 -66.34 4.90 10.63 H
LTE Band12| 2812.00 -58.27 -13 -45.27 -76.87 -65.34 5.55 12.62 H
Highest 1406.00 -64.37 -13 -51.37 -75.35 -69.69 4.10 9.42 V
2109.00 -60.60 -13 -47.60 -77.56 -66.33 4.90 10.63 V
2812.00 -57.72 -13 -44.72 -77.13 -64.79 5.55 12.62 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG061509D

EN-DC_2A_n41A/LTE 15MHz + NR 100MHz / PI/2 BPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3742.18 -57.40 -13 -44.40 -79.89 -64.16 5.82 12.58 H
5613.27 -57.22 -13 -44.22 -81.00 -62.94 7.28 13.00 H
LTE Band2 | 7492.20 -54.52 -13 -41.52 -80.52 -57.68 8.32 11.48 H
Lowest 3742.18 -54.67 -13 -41.67 -79.17 -61.43 5.82 12.58 Vv
5613.27 -56.46 -13 -43.46 -81.09 -62.18 7.28 13.00 V
7492.20 -55.25 -13 -42.25 -81.24 -58.41 8.32 11.48 V
4994.80 -59.11 -25 -34.11 -81.26 -64.67 7.12 12.68 H
7484.36 -54.52 -25 -29.52 -80.59 -57.85 8.26 11.59 H
NR n41 9989.60 -53.66 -25 -28.66 -82.85 -55.19 10.45 11.98 H
Lowest 4994.80 -57.57 -25 -32.57 -81.4 -63.13 7.12 12.68 Vv
7484.36 -55.25 -25 -30.25 -81.3 -58.58 8.26 11.59 V
9989.60 -53.10 -25 -28.10 -82.87 -54.63 10.45 11.98 V
3742.18 -57.40 -13 -44.40 -79.89 -64.15 5.85 12.60 H
5613.27 -56.88 -13 -43.88 -80.66 -62.68 7.30 13.10 H
LTE Band2 | 7633.50 -55.25 -13 -42.25 -80.77 -58.40 8.35 11.50 H
Middle 3742.18 -54.97 -13 -41.97 -79.47 -61.72 5.85 12.60 Vv
5613.27 -56.40 -13 -43.40 -81.03 -62.20 7.30 13.10 V
7632.00 -54.23 -13 -41.23 -80.43 -57.38 8.35 11.50 V
5089.00 -57.84 -25 -32.84 -80.71 -63.40 7.14 12.70 H
7484.36 -55.24 -25 -30.24 -81.31 -58.54 8.30 11.60 H
':AFfdr;?; 10178.00 -53.02 -25 -28.02 -82.45 -54.54 10.48 12.00 H
5089.00 -57.15 -25 -32.15 -81 -62.71 7.14 12.70 V
7484.36 -55.13 -25 -30.13 -81.18 -58.43 8.30 11.60 \Y
10178.00 -52.09 -25 -27.09 -82.74 -53.61 10.48 12.00 \Y
3742.18 -57.00 -13 -44.00 -79.49 -63.74 5.88 12.62 H
5613.27 -56.67 -13 -43.67 -80.45 -62.48 7.32 13.13 H
LTE Band2
Highest 7774.20 -55.09 -13 -42.09 -80.22 -58.25 8.38 11.54 H
3742.18 -54.84 -13 -41.84 -79.34 -61.58 5.88 12.62 V
5613.27 -55.87 -13 -42.87 -80.5 -61.68 7.32 13.13 \Y
7774.20 -51.86 -13 -38.86 -80.42 -55.02 8.38 11.54 \Y
5182.80 -56.98 -25 -31.98 -80.46 -62.54 7.16 12.72 H
7484.36 -54.68 -25 -29.68 -80.75 -57.98 8.33 11.63 H
NR n41 10365.60 -53.16 -25 -28.16 -82.83 -54.76 10.50 12.10 H
Highest 5182.80 -56.79 -25 -31.79 -80.66 -62.35 7.16 12.72 V
7484.36 -54.78 -25 -29.78 -80.83 -58.08 8.33 11.63 \Y
10365.60 -51.33 -25 -26.33 -82.86 -52.93 10.50 12.10 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG061509D

EN-DC_5A_n66A /LTE 10MHz + NR 20MHz / P1/2 BPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421.00 -57.88 -13 -44.88 -78.03 -64.76 5.60 12.48 H
5131.50 -57.92 -13 -44.92 -81.04 -63.60 7.10 12.78 H
NR n66 6842.00 -55.74 -13 -42.74 -80.74 -59.13 8.38 11.77 H
Lowest 3421.00 -56.71 -13 -43.71 -78.06 -63.59 5.60 12.48 Vv
5131.50 -57.37 -13 -44.37 -81.23 -63.05 7.10 12.78 V
6842.00 -54.02 -13 -41.02 -80.85 -57.41 8.38 11.77 V
1664.18 -62.50 -13 -49.50 -73.38 -67.88 3.98 9.36 H
2496.27 -58.53 -13 -45.53 -77.00 -64.23 4.85 10.55 H
LTE Band 5| 3328.36 -57.67 -13 -44.67 -78.18 -64.75 5.50 12.58 H
Lowest 1664.18 -60.68 -13 -47.68 -72.23 -66.06 3.98 9.36 Vv
2496.27 -58.46 -13 -45.46 -77.19 -64.16 4.85 10.55 V
3328.36 -57.50 -13 -44.50 -78.51 -64.58 5.50 12.58 V
3486.50 -57.10 -13 -44.10 -78.43 -63.95 5.65 12.50 H
5229.75 -57.63 -13 -44.63 -81.35 -63.30 7.13 12.80 H
NR n66 6973.00 -55.82 -13 -42.82 -81.02 -59.22 8.40 11.80 H
Middle 3486.50 -56.15 -13 -43.15 -78.15 -63.00 5.65 12.50 Vv
5229.75 -57.56 -13 -44.56 -81.35 -63.23 7.13 12.80 V
6973.00 -55.54 -13 -42.54 -81.29 -58.94 8.40 11.80 V
1664.18 -64.14 -13 -51.14 -75.02 -69.54 4.00 9.40 H
2496.27 -58.64 -13 -45.64 -77.11 -64.36 4.88 10.60 H
LTEBand 5| 3328.36 -57.82 -13 -44.82 -78.33 -64.90 5.52 12.60 H
Middle 1664.18 -63.54 -13 -50.54 -75.09 -68.94 4.00 9.40 Vv
2496.27 -58.27 -13 -45.27 -77 -63.99 4.88 10.60 \Y
3328.36 -57.52 -13 -44.52 -78.53 -64.60 5.52 12.60 \Y
3521.00 -56.15 -13 -43.15 -78.08 -62.99 5.68 12.52 H
5281.50 -57.08 -13 -44.08 -80.98 -62.75 7.15 12.82 H
NR n66 7042.00 -55.51 -13 -42.51 -80.90 -58.94 8.42 11.85 H
Highest 3521.00 -55.89 -13 -42.89 -78.22 -62.73 5.68 12.52 Vv
5281.50 -57.32 -13 -44.32 -81.01 -62.99 7.15 12.82 \Y
7042.00 -54.70 -13 -41.70 -80.6 -58.13 8.42 11.85 \Y
1664.18 -64.03 -13 -51.03 -74.91 -69.35 4.10 9.42 H
2496.27 -58.51 -13 -45.51 -76.98 -64.24 4.90 10.63 H
LTEBand 5| 3328.36 -57.77 -13 -44.77 -78.28 -64.84 5.55 12.62 H
Highest 1664.18 -63.50 -13 -50.50 -75.05 -68.82 4.10 9.42 V
2496.27 -58.33 -13 -45.33 -77.06 -64.06 4.90 10.63 V
3328.36 -57.69 -13 -44.69 -78.7 -64.76 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG061509D

EN-DC_66A_n71A/LTE 20MHz + NR 20MHz / PI/2 BPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1327.00 -65.00 -13 -52.00 -74.79 -70.38 3.98 9.36 H
1990.50 -60.08 -13 -47.08 -76.46 -65.78 4.85 10.55 H
NR n71 2654.00 -58.64 -13 -45.64 -77.47 -65.72 5.50 12.58 H
Lowest 1327.00 -64.17 -13 -51.17 -74.89 -69.55 3.98 9.36 Vv
1990.50 -60.53 -13 -47.53 -76.86 -66.23 4.85 10.55 V
2654.00 -58.14 -13 -45.14 -77.35 -65.22 5.50 12.58 V
3472.00 -57.60 -13 -44.60 -79.14 -64.38 5.74 12.52 H
5208.00 -57.64 -13 -44.64 -81.30 -63.55 7.10 13.01 H
LTE Band66| 6944.00 -56.24 -13 -43.24 -81.42 -59.23 8.24 11.23 H
Lowest 3472.00 -56.97 -13 -43.97 -78.31 -63.75 5.74 12.52 Vv
5208.00 -57.32 -13 -44.32 -81.15 -63.23 7.10 13.01 V
6944.00 -54.97 -13 -41.97 -80.88 -57.96 8.24 11.23 V
1342.00 -65.60 -13 -52.60 -75.38 -71.00 4.00 9.40 H
2013.00 -60.29 -13 -47.29 -77.01 -66.01 4.88 10.60 H
NR n71 2684.00 -58.09 -13 -45.09 -76.86 -65.17 5.52 12.60 H
Middle 1342.00 -64.46 -13 -51.46 -75.19 -69.86 4.00 9.40 Vv
2013.00 -60.50 -13 -47.50 -77.11 -66.22 4.88 10.60 V
2684.00 -58.22 -13 -45.22 -77.45 -65.30 5.52 12.60 V
3472.00 -57.47 -13 -44.47 -79.01 -64.21 5.88 12.62 H
5208.00 -57.31 -13 -44.31 -80.97 -63.12 7.32 13.13 H
LTE Band66| 6944.00 -56.17 -13 -43.17 -81.35 -59.33 8.38 11.54 H
Middle 3472.00 -56.92 -13 -43.92 -78.26 -63.66 5.88 12.62 Vv
5208.00 -57.42 -13 -44.42 -81.25 -63.23 7.32 13.13 \Y
6944.00 -55.51 -13 -42.51 -81.42 -58.67 8.38 11.54 \Y
1357.00 -65.29 -13 -52.29 -75.12 -70.61 4.10 9.42 H
2035.50 -60.28 -13 -47.28 -77.09 -66.01 4.90 10.63 H
NR n71 2714.00 -58.46 -13 -45.46 -77.16 -65.53 5.55 12.62 H
Highest 1357.00 -64.15 -13 -51.15 -74.96 -69.47 4.10 9.42 Vv
2035.50 -60.64 -13 -47.64 -77.32 -66.37 4.90 10.63 \Y
2714.00 -58.00 -13 -45.00 -77.25 -65.07 5.55 12.62 \Y
3472.00 -57.06 -13 -44.06 -78.60 -63.87 5.92 12.73 H
5208.00 -56.86 -13 -43.86 -80.52 -62.31 7.84 13.29 H
LTE Band66| 6944.00 -55.56 -13 -42.56 -80.74 -58.81 8.38 11.63 H
Highest 3472.00 -56.51 -13 -43.51 -77.85 -63.32 5.92 12.73 V
5208.00 -56.67 -13 -43.67 -80.5 -62.12 7.84 13.29 V
6944.00 -55.09 -13 -42.09 -81 -58.34 8.38 11.63 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG061509D

Radiated Spurious Emission IM3 mode

Bottom Antenna

EN-DC_5A_n2A (DFTs-OFDM)

. Over SPA S.G. TX Cable | TX Antenna .
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1681.80 -64.50 -13 -51.50 -75.50 -69.88 3.98 9.36 H
LTE B5 BW | 2522.70 -59.09 -13 -46.09 -77.76 -64.79 4.85 10.55 H
10M Mid CH| 3363.60 -59.05 -13 -46.05 -79.24 -66.13 5.50 12.58 H
1RB49 1681.80 -63.80 -13 -50.80 -75.51 -69.18 3.98 9.36 \%
QPSK 2522.70 -58.91 -13 -45.91 -77.79 -64.61 4.85 10.55 v
3363.60 -57.90 -13 -44.90 -78.74 -64.98 5.50 12.58 \Y
3778.60 -57.34 -13 -44.34 -79.73 -64.08 5.88 12.62 H
NR n2 BW | 5667.90 -57.03 -13 -44.03 -80.85 -62.84 7.32 13.13 H
20 Mid CH 7557.20 -55.34 -13 -42.34 -81.09 -58.50 8.38 11.54 H
1RB104 ,PI/2| 3778.60 -55.71 -13 -42.71 -80.42 -62.45 5.88 12.62 V
BPSK 5667.90 -56.82 -13 -43.82 -80.93 -62.63 7.32 13.13 v
7557.20 -55.20 -13 -42.20 -80.94 -58.36 8.38 11.54 \Y
EN-DC_66A_n5A (DFTs-OFDM)
Frequency EIRP Limit O_ve_r SPA SG. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3472 -57.58 -13 -44.58 -79.12 -64.43 5.65 12.50 H
LTE B66 BW| 5208 -56.91 -13 -43.91 -80.57 -62.58 7.13 12.80 H
20M Mid 6944 -56.09 -13 -43.09 -81.27 -59.49 8.40 11.80 H
CH 1RB99 3472 -56.85 -13 -43.85 -78.19 -63.70 5.65 12.50 \Y
QPSK 5208 -57.30 -13 -44.30 -81.13 -62.97 7.13 12.80 v
6944 -55.35 -13 -42.35 -81.26 -58.75 8.40 11.80 \%
1673 -63.51 -13 -50.51 -74.45 -66.76 4.00 9.40 H
N5a BW 10Ml 2509.5 -58.74 -13 -45.74 -77.34 -62.31 4.88 10.60 H
Mid CH 3346 -58.23 -13 -45.23 -78.84 -63.16 5.52 12.60 H
1RB50 ,PI/2 1673 -63.16 -13 -50.16 -74.81 -66.41 4.00 9.40 \Y
BPSK 2509.5 -58.56 -13 -45.56 -77.37 -62.13 4.88 10.60 v
3346 -57.50 -13 -44.50 -78.41 -62.43 5.52 12.60 \%
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saronas. FCC RF Test Report

Report No. : FG061509D

EN-DC_12A n25A (DFTs-OFDM)

.. Over SPA S.G. TX Cable |TX Antenna .
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1406.00 -64.84 -13 -51.84 -74.76 -70.22 3.98 9.36 H
2109.00 -59.96 -13 -46.96 -77.13 -65.66 4.85 10.55 H
LTE B12BWI™ 581000 | -57.04 13 4494 | -76.54 -65.02 5.50 12.58 H
10M Mid CH 1406.00 64.17 13 51.17 75.15 69.55 3.98 9.36 V
1RB0O QPSK : — - = = —= : :
2109.00 -60.09 -13 -47.09 -77.05 -65.79 4.85 10.55 \Y
2812.00 -57.24 -13 -44.24 -76.65 -64.32 5.50 12.58 \Y
3746.50 -57.16 -13 -44.16 -79.10 -63.90 5.88 12.62 H
5619.75 -56.51 -13 -43.51 -80.21 -62.32 7.32 13.13 H
N25a.BW 7493.00 -54.38 -13 -41.38 -80.38 -57.54 8.38 11.54 H
20M Mid CH 3746.50 54.72 13 41.72 79.82 61.46 5.88 12.62 V
1RB1,QPSK : = - = = == : :
5619.75 -56.22 -13 -43.22 -80.42 -62.03 7.32 13.13 \Y
7493.00 -54.46 -13 -41.46 -80.45 -57.62 8.38 11.54 \Y
EN-DC_2A_n41A (DFTs-OFDM)
Frequency EIRP Limit O_ve_r SPA SE IS CELIE R Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3742.18 -57.40 -13 -44.40 -79.89 -64.15 5.85 12.60 H
5613.27 -56.88 -13 -43.88 -80.66 -62.68 7.30 13.10 H
LTE B5 BW
- 7633.50 -55.25 -13 -42.25 -80.77 -58.40 8.35 11.50 H
10M Mid CH 3742.18 54.97 13 41.97 79.47 61.72 5.85 12.60 \Y
1RBO QPSK : ~— - —= = —= : :
5613.27 -56.40 -13 -43.40 -81.03 -62.20 7.30 13.10 \%
7632.00 -54.23 -13 -41.23 -80.43 -57.38 8.35 11.50 V
5089.00 -57.84 -25 -32.84 -80.71 -63.40 7.14 12.70 H
N4la BW 7484.36 -55.24 -25 -30.24 -81.31 -58.54 8.30 11.60 H
20M Mid CH | 10178.00 -53.02 -25 -28.02 -82.45 -54.54 10.48 12.00 H
1RB1 ,PI/2 5089.00 -57.15 -25 -32.15 -81 -62.71 7.14 12.70 \Y
BPSK 7484.36 -55.13 -25 -30.13 -81.18 -58.43 8.30 11.60 Y
10178.00 -52.09 -25 -27.09 -82.74 -53.61 10.48 12.00 \Y
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saronas. FCC RF Test Report

Report No. : FG061509D

EN-DC_5A_n66A (DFTs-OFDM)

. Over SPA S.G. TX Cable | TX Antenna .
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1664.18 | -64.14 -13 -51.14 -75.02 -69.52 3.98 9.36 H
2496.27 -58.64 -13 -45.64 -77.11 -64.34 4.85 10.55 H
LTE B5 BW
] 3328.36 -57.82 -13 -44.82 -78.33 -64.90 5.50 12.58 H
10M Mid CH 1664.18 63.54 13 50.54 75.09 68.92 3.98 9.36 V
1RB0O QPSK : — - ~— = — : :
2496.27 -58.27 -13 -45.27 =77 -63.97 4.85 10.55 \Y
3328.36 -57.52 -13 -44.52 -78.53 -64.60 5.50 12.58 \Y
3486.50 -57.10 -13 -44.10 -78.43 -63.94 5.68 12.52 H
N66a BW 5229.75 -57.63 -13 -44.63 -81.35 -63.30 7.15 12.82 H
20M Mid CH| 6973.00 -55.82 -13 -42.82 -81.02 -59.25 8.42 11.85 H
1RB1 ,PI/2 3486.50 -56.15 -13 -43.15 -78.15 -62.99 5.68 12.52 \%
BPSK 5229.75 -57.56 -13 -44.56 -81.35 -63.23 7.15 12.82 v
6973.00 -55.54 -13 -42.54 -81.29 -58.97 8.42 11.85 \%
EN-DC_66A_n71A (DFTs-OFDM)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3472.00 -57.47 -13 -44.47 -79.01 -64.21 5.88 12.62 H
5208.00 -57.31 -13 -44.31 -80.97 -63.12 7.32 13.13 H
LTE 86.6 BW 6944.00 -56.17 -13 -43.17 -81.35 -59.33 8.38 11.54 H
20M Mid CH 3472.00 56.92 13 43.92 78.26 63.66 5.88 12.62 V
1RB0 QPSK : — - — —= — : :
5208.00 -57.42 -13 -44.42 -81.25 -63.23 7.32 13.13 \%
6944.00 -55.51 -13 -42.51 -81.42 -58.67 8.38 11.54 V
1342.00 -65.60 -13 -52.60 -75.38 -71.00 4.00 9.40 H
N71la BW 2013.00 -60.29 -13 -47.29 -77.01 -66.01 4.88 10.60 H
20M Mid CH| 2684.00 -58.09 -13 -45.09 -76.86 -65.17 5.52 12.60 H
1RB1 ,Pl/2 | 1342.00 -64.46 -13 -51.46 -75.19 -69.86 4.00 9.40 V
BPSK 2013.00 -60.50 -13 -47.50 -77.11 -66.22 4.88 10.60 v
2684.00 -58.22 -13 -45.22 -77.45 -65.30 5.52 12.60 \Y
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saronas. FCC RF Test Report

Report No. : FG061509D

Radiated Spurious Emission SA mode

Bottom Antenna

5G NR n2 / NR 5MHz / PI/2 BPSK DFT-s-OFDM

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3701.00 -56.68 -13 -43.68 -79.28 -63.44 5.82 12.58 H
5551.50 -56.22 -13 -43.22 -80.13 -61.94 7.28 13.00 H
Lowest 7402.00 -54.63 -13 -41.63 -80.97 -57.79 8.32 11.48 H
3701.00 -54.55 -13 -41.55 -78.84 -61.31 5.82 12.58 V
5551.50 -53.81 -13 -40.81 -78.15 -59.53 7.28 13.00 V
7402.00 -54.36 -13 -41.36 -80.67 -57.52 8.32 11.48 V
3755.95 -57.56 -13 -44.56 -79.50 -64.31 5.85 12.60 H
5633.93 -57.15 -13 -44.15 -80.77 -62.95 7.30 13.10 H
Middle 7511.90 -55.37 -13 -42.37 -81.31 -58.52 8.35 11.50 H
3755.95 -55.17 -13 -42.17 -80.27 -61.92 5.85 12.60 V
5633.93 -56.56 -13 -43.56 -80.33 -62.36 7.30 13.10 V
7511.90 -55.05 -13 -42.05 -80.98 -58.20 8.35 11.50 V
3811.00 -57.76 -13 -44.76 -80.04 -64.50 5.88 12.62 H
5716.50 -56.87 -13 -43.87 -80.89 -62.68 7.32 13.13 H
Highest 7622.00 -55.70 -13 -42.70 -81.22 -58.86 8.38 11.54 H
3811.00 -56.10 -13 -43.10 -80.02 -62.84 5.88 12.62 V
5716.50 -54.24 -13 -41.24 -78.68 -60.05 7.32 13.13 \Y
7622.00 -54.49 -13 -41.49 -80.69 -57.65 8.38 11.54 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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5G NR n25 / NR 20MHz / PI/2 BPSK DFT-s-OFDM

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3701.50 -56.74 -13 -43.74 -79.34 -63.50 5.82 12.58 H
5552.25 -56.28 -13 -43.28 -80.19 -62.00 7.28 13.00 H
Lowest 7403.00 -54.41 -13 -41.41 -80.75 -57.57 8.32 11.48 H
3701.50 -54.66 -13 -41.66 -78.95 -61.42 5.82 12.58 \Y
5552.25 -55.50 -13 -42.50 -79.84 -61.22 7.28 13.00 V
7403.00 -54.61 -13 -41.61 -80.92 -57.77 8.32 11.48 V
3746.50 -58.04 -13 -45.04 -79.98 -64.78 5.88 12.62 H
5619.75 -57.45 -13 -44.45 -81.15 -63.26 7.32 13.13 H
Middle 7493.00 -55.11 -13 -42.11 -81.11 -58.27 8.38 11.54 H
3746.50 -55.02 -13 -42.02 -80.12 -61.76 5.88 12.62 V
5619.75 -56.79 -13 -43.79 -80.99 -62.60 7.32 13.13 \Y
7493.00 -55.22 -13 -42.22 -81.21 -58.38 8.38 11.54 \Y
3791.36 -57.05 -13 -44.05 -79.88 -63.79 5.88 12.62 H
5687.04 -56.69 -13 -43.69 -80.61 -62.50 7.32 13.13 H
Highest 7582.72 -55.12 -13 -42.12 -80.80 -58.28 8.38 11.54 H
3791.36 -56.17 -13 -43.17 -80.49 -62.91 5.88 12.62 V
5687.04 -56.43 -13 -43.43 -80.7 -62.24 7.32 13.13 \Y
7582.72 -55.36 -13 -42.36 -81.04 -58.52 8.38 11.54 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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5G NR n41/NR 20MHz / QPSK DFT-s-OFDM

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
4994.00 -59.46 -25 -34.46 -81.61 -65.02 7.12 12.68 H
7491.00 -55.09 -25 -30.09 -81.09 -58.42 8.26 11.59 H
Lowest 9988.00 -53.43 -25 -28.43 -82.60 -54.96 10.45 11.98 H
4994.00 -57.71 -25 -32.71 -81.54 -63.27 7.12 12.68 \Y
7491.00 -55.27 -25 -30.27 -81.26 -58.60 8.26 11.59 V
9988.00 -53.15 -25 -28.15 -82.9 -54.68 10.45 11.98 V
5168.00 -57.58 -25 -32.58 -80.94 -63.14 7.14 12.70 H
7752.00 -55.59 -25 -30.59 -80.77 -58.89 8.30 11.60 H
Middle 10336.00 -52.88 -25 -27.88 -82.51 -54.40 10.48 12.00 H
5168.00 -57.01 -25 -32.01 -80.87 -62.57 7.14 12.70 V
7752.00 -52.40 -25 -27.40 -80.67 -55.70 8.30 11.60 \Y
10336.00 -51.44 -25 -26.44 -82.82 -52.96 10.48 12.00 \Y
5342.00 -57.34 -25 -32.34 -81.42 -62.90 7.16 12.72 H
8013.00 -55.64 -25 -30.64 -81.52 -58.94 8.33 11.63 H
Highest 10684.00 -52.52 -25 -27.52 -83.18 -54.12 10.50 12.10 H
5342.00 -57.78 -25 -32.78 -81.38 -63.34 7.16 12.72 V
8013.00 -53.62 -25 -28.62 -81.79 -56.92 8.33 11.63 \Y
10684.00 -49.85 -25 -24.85 -83 -51.45 10.50 12.10 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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5G NR n66 / NR 20MHz / PI/2 BPSK DFT-s-OFDM

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3428.00 -57.44 -13 -44.44 -78.38 -64.32 5.60 12.48 H
5142.00 -57.64 -13 -44.64 -80.88 -63.32 7.10 12.78 H
Lowest 6856.00 -55.83 -13 -42.83 -80.81 -59.22 8.38 11.77 H
3428.00 -56.43 -13 -43.43 -78.44 -63.31 5.60 12.48 \Y
5142.00 -57.20 -13 -44.20 -81.06 -62.88 7.10 12.78 V
6856.00 -54.03 -13 -41.03 -80.84 -57.42 8.38 11.77 V
3486.50 -57.33 -13 -44.33 -78.66 -64.18 5.65 12.50 H
5229.75 -57.65 -13 -44.65 -81.37 -63.32 7.13 12.80 H
Middle 6973.00 -56.04 -13 -43.04 -81.24 -59.44 8.40 11.80 H
3486.50 -56.66 -13 -43.66 -78.66 -63.51 5.65 12.50 V
5229.75 -57.51 -13 -44.51 -81.3 -63.18 7.13 12.80 \Y
6973.00 -55.73 -13 -42.73 -81.48 -59.13 8.40 11.80 \Y
3521.00 -56.33 -13 -43.33 -78.26 -63.17 5.68 12.52 H
5281.50 -56.86 -13 -43.86 -80.76 -62.53 7.15 12.82 H
Highest 7042.00 -55.30 -13 -42.30 -80.69 -58.73 8.42 11.85 H
3521.00 -55.58 -13 -42.58 -77.91 -62.42 5.68 12.52 V
5281.50 -57.48 -13 -44.48 -81.17 -63.15 7.15 12.82 \Y
7042.00 -54.98 -13 -41.98 -80.88 -58.41 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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5G NR n71/NR 10MHz / PI/2 BPSK DFT-s-OFDM

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1327.20 -64.48 -13 -51.48 -74.27 -69.86 3.98 9.36 H
1990.80 -59.84 -13 -46.84 -76.22 -65.54 4.85 10.55 H
2654.40 -57.93 -13 -44.93 -76.76 -65.01 5.50 12.58 H
Lowest 1327.20 -63.86 -13 -50.86 -74.58 -69.24 3.98 9.36 \Y
1990.80 -59.98 -13 -46.98 -76.31 -65.68 4.85 10.55 V
2654.40 -57.51 -13 -44.51 -76.72 -64.59 5.50 12.58 V
1352.15 -65.03 -13 -52.03 -74.86 -70.43 4.00 9.40 H
2028.23 -60.37 -13 -47.37 -77.09 -66.09 4.88 10.60 H
Middle 2704.30 -58.41 -13 -45.41 -77.15 -65.49 5.52 12.60 H
1352.15 -64.24 -13 -51.24 -75.05 -69.64 4.00 9.40 V
2028.23 -60.41 -13 -47.41 -77.02 -66.13 4.88 10.60 \Y
2704.30 -57.72 -13 -44.72 -76.96 -64.80 5.562 12.60 \Y
1377.20 -64.97 -13 -51.97 -74.85 -70.29 4.10 9.42 H
2065.80 -59.73 -13 -46.73 -76.72 -65.46 4.90 10.63 H
Highest 2754.40 -57.80 -13 -44.80 -76.44 -64.87 5.55 12.62 H
1377.20 -63.60 -13 -50.60 -74.49 -68.92 4.10 9.42 V
2065.80 -60.48 -13 -47.48 -77.3 -66.21 4.90 10.63 \Y
2754.40 -57.29 -13 -44.29 -76.56 -64.36 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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